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No.	 Description	 PartNumber
1.	 Rear Shroud	 220904
2.	 Screw, #8 x 5/8”  Hex Slt	 117917
3.	 Nut, M6 Flange	 117968
4	 Firebox Assembly	 220909
5.	 Nut, M6 Hex	     9930
6.	 Gasket, Secondary Air Channel	 221750
7.	 Secondary Air Channel	 221721
8.	 AC  Power Receptacle	 221790
9.	 Screw, #8 x .62 Pan Head Type A SMS	 118057
10.	 Receptacle Mounting Plate	 221798
11.	 Receptacle Mounting Plate Gasket	 221799
12.	 Bolt, M6 x 12 Hex Head Flange	 117130
13.	 Blower Shield Assembly	 221959
14.	 Firebox Support	 221759 
19.	 Blower Attachment Clip	 121041
20.	 Spacer, .250 x .500	 117994
21.	 Guide, Left Blower	 221764
22.	 Shroud Assembly, Base	 220905
23.	 Guide, Right Blower	 221763
24.	 Left Blower Assembly	 156047
25.	 Nut, M4 Hex	 117922
26.	 Right Blower Assembly  w/o Rheostat	 156048
27.	 Right Blower Base Assembly	 221965
28.	 Rocker Switch	 220703
29.	 Rheostat, Solid-state Variable / Rplcmt Kit	 156051
30.	 Rheostat Control Knob	 221788
31.	 Snap-stat, 110°F - 10°F	 221113
32.	 Receptacle Cover Plate	 221967
33.	 Insulating Panel, Grate	 221784
34.	 Bolt, M6 x 10 Hex Head Serr. Flange	 9962
35.	 Hang Tab	 129680
36.	 Control Door, Matte Black Paint, inc. hardware	 156052
	 Control Door, Blue Black Enamel	 156070
	 Control Door, Jøtul Iron Paint	 156053
37.	 Bottom Grate Plate	 104277
38.	 Screw, M6 x 8 Pan Head	 117505
39.	 Glass Clip 	 153620
40.	 Glass Panel, Ceramic IR Coated	 221719
41.	 Rope Gasket, Fiberglass - LD .250 x 52” - Glass	 200024
42.	 Rope Gasket, Fiberglass - LD .360 x 70” - Door	 100038
43.	 Door Latch Bolt	 221720
45.	 Cast Door Handle	 10371292
46.	 Washer	 117947
47.	 Insulating Washer	 124853
48.	 Wooden Door Knob	 126244
49.	 Door Handle Sleeve	 126229
50.	 Bolt, M6 x 40 PHP	 117796
51.	 Roll Pin, 5 mm x 24 mm	 117733
52.	 Door Handle Compression Spring	 126164
53.	 Washer,  Door Handle	 117587
54.	 Hinge Pin	 127075
55.	 Front Asy. Complete, inc. Door / Matte Black Paint	 156054
	 Front Asy. Complete, inc.Door  /  Blue Black Enamel	 156058
	 Front Asy. Complete, inc.Door / Jøtul Iron Paint	 156074
No.	 Description	 Part Number
56.	 Rope Gasket, Fiberglass LD .360 x 78” - Frnt Plate	 100038

Jøtul C 350 Winterport Parts List

57.	 Air Slider,  Matte Black Paint	 156092
	 Air Slider,  Nickel Plated	 156094
	 Air Slider,  Jøtul Iron Paint	 156093
58.	 Air Cover Plate, Matte Black Paint	 156076
	 Air Cover Plate, Blue Black Enamel	 156059
	 Air Cover Plate, Jøtul Iron Paint	 156077
59.	 Secondary Air Tube	 221753
60.	 Baffle Plate,  Right 	 104296 
61.	 Baffle Plate,  Left 	 104295
62.	 Airwash Manifold, inc. gasket / Matte Black Paint	 156090
	 Airwash Manifold, inc. gasket / Jøtul Iron Paint	 156091
63.	 Bolt, M6 x 16  Flange Head	 99625
64.	 Surround Leg, Right  - Matte Black Paint	 156084
	 Surround Leg, Right - Blue Black Enamel	 156063
	 Surround leg, Right - Jøtul Iron Paint	 156085
65.	 Trim,  Bottom Right - Matte Black Paint	 156088
	 Trim, Bottom Right - Blue Black Enamel	 156065
	 Trim, Bottom Right - Jøtul Iron Paint	 156089
66.	 Surround Support, Right	 221733
67.	 Nut, M8 Flange	 117881
68.	 Bolt, M8x 25 Flange Hex	 117876
69.	 Front Plate Attachment Bracket (2)	 156792
71.	 Bracket, Bottom Trim	 221770
72.	 Brick, 4.5 x 8.5 - Refractory	 221751
73.	 Brick, 3.5 x 8.5 - Refractory	 221752
74.	 Surround Support, Left	 221732
75.	 Bolt, M6 x 40 Hex Head / SS	 117997
76.	 Brick Retainer, Cast	 10430092
77.	 Trim, Bottom Left - Matte Black Paint	 156086
	 Trim, Bottom Left - Blue Black Enamel	 156064
	 Trim, Bottom Left -Jøtul Iron Paint	 156087
78.	 Surround Leg, Left - Matte Black Paint	 156082
	 Surround Leg, Left - Blue Black Enamel	 156062
	 Surround Leg, Left - Jøtul Iron Paint	 156083
79.	 Surround Panel, Breastplate, Right - Matte Black	 156080
	 Surround Panel, Breastplate, Right - Blue Black 	 156071
	 Surround Panel, Breastplate, Right - Jøtul Iron	 156081
80.	 Surround Panel, Breastplate,  Left - Matte Black	 156078
	 Surround Panel, Breastplate,  Left - Blue Black	 156061
	 Surround Panel, Breastplate,  Left - Jøtul Iron	 156079
81.	 Hang Tab	 128401
82.	 Rope Gasket, Fbrgls - LD .250 SA  - Outer Air Mnfld, 30”	 129644
83.	 Gasket, Flat - .125 x 8 mm  -  Inner Air Manifold, 20”	 127215
84.	 Washer, .062 x .500	 117947
85.	 Riser Bar Assembly, Replacement	 156072
86.	 AC  Harness  w/ Receptacle,  Replacement	 156057
87.	 Set Screw,  M6 x 10 mm - Surround adjustment	 04-117720
88.	 Blower Power Cord, HT - Offset Angle	 222093
89.	 Wooden Knob Replacement Kit	 151991
90.	 Handle Asy, Complete / Matte Black Paint	 156320
	 Handle Asy, Complete / Nickel Plated	 156321
91.	 #8 Spring Nut	 118056
92.	 Fettle / Matte Black Paint	 10432092
	 Fettle / Jøtul Iron Paint	 10432085                    
93.	 Bolt, M8 x 20, Flange Hex	 117875
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